| B | C | D | E | | G | H | | | J | K | | N | O | P
10 10
9 9
8 8
u. DRAWINGS FOR THE CONSTRUCTION OF _
awa Castle Rock (o) — /
1 P o) (5] Mt St Helens Q Mt Adams ;:‘ \ —
T - CITY OF SANDY |
% HS Clatskanie D o <>,: N {
S . \ : Gifford - ‘ w .
o ougar Pinchot >
% (202) Kalama National Forest - WA { E \
_ () ()9 T
; | WASTE WATER TREATMENT FACILITY I
< vVernonia (‘) (o) Yacolt (_.L) — B
~— ° -.Jl_“d
N L+
~ \ | S pietle Ground X _.‘% l SE JARL RD
> ! | -
\ . g ~ OO0 KV
1 35 IMPROVEMENTS - 6
g =y (26} _Vancouver | o .
© = = (30 {140 Camas 8t (281)
— : o+ T _,_’ Troutdale™ Mt Hood
8 Forest Grove Hillsboro Portland Craaba PROJ ECT o0 " E CREEK ‘
CRY TICK
c‘) o TTrgia:d @2 MtiHood Q
‘ g e NS Mt Hood
g — @ Oregon City (211) \.’\iraié]cc"* Mty Hood P ROJ ECT
| 5 (240) o . National Forest 5
O Nt Estacada SANDY OR WASTE WATER PLANT
\ == 26 2
~- McMinnville (321) L"
O -—‘\‘— Colto
(©)) (“i;x/: i coilon
é — (18) A, Yoodoum S Three Lynx A —
O leridan gkt (213) : (21¢€ T
6 Mt Angel Ripplebrook —
S
g (3owi) Rl D) Silverton " .+
- By < SKOGAN RD
& 4 (zz)  Salem ." o 4
— Dallas = = O(O
5 2 @) %, -
- Monmouth 2 Aurnsville g © T—
E o4 Stayton ,8 ’%
27 o0, @0 Y T o PN ' R
22 etroi
< > e N\
Mt-Jefferson Q 7 k#/
z
S, «
S __Albany (226) 3 —
5 @ 5 o :
a 3 Corvallis r:ﬁ St Lacomb 3 3
g Lebanon \
— a
=
T — VICINITY MAP L OCATION MAP |
|
(@)
O
—
5 2 2
(-
%
o
>
= THIS LINE IS 1 INCH CITY OF SANDY 922?5&“;55%1
<t 1 1
© QQQ\’\\Q$ AT FULL SCALE WASTE WATER TREATMENT FACILITY DRAWING NUMBER
— IFF NOT SCALE ACCORDINGLY
29 A @5() IMPROVEMENTS G001 1
S Q) . NONE SHEET NUMBER
@) SCALE :
O Q%é)& DRAWN BY : SMB WEST ' I OST TITLE SHEET, LOCATION MAP 1 OF XX
- O DESIGNED BY : WJS Wat Engi d WHERE INNOVATION MEETS ELEVATION AND VICINITY MAP REVISION
PROJ. MGR. PWM. TN, [ zone REVISIONS BY | DATE arer. tngineeredad.
| B | C | D | E | | G | H | | J | K | L | M | N | O | P


AutoCAD SHX Text
TICKLE CREEK

AutoCAD SHX Text
SE 329th AVE

AutoCAD SHX Text
TICKLE CREEK

AutoCAD SHX Text
SE JARL RD

AutoCAD SHX Text
26

AutoCAD SHX Text
SKOGAN RD

AutoCAD SHX Text
SE COLORADO RD

AutoCAD SHX Text
S FORK TICKLE CREEK

AutoCAD SHX Text
SANDY OR WASTE WATER PLANT

AutoCAD SHX Text
964-50-20-01

AutoCAD SHX Text
OF

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
DRAWING NUMBER

AutoCAD SHX Text
JOB NUMBER

AutoCAD SHX Text
IF NOT SCALE ACCORDINGLY

AutoCAD SHX Text
SCALE :

AutoCAD SHX Text
DRAWN BY :

AutoCAD SHX Text
DESIGNED BY :

AutoCAD SHX Text
PROJ. MGR. :

AutoCAD SHX Text
REVISIONS

AutoCAD SHX Text
No.

AutoCAD SHX Text
ZONE

AutoCAD SHX Text
AT FULL SCALE

AutoCAD SHX Text
THIS LINE IS 1 INCH

AutoCAD SHX Text
BY

AutoCAD SHX Text
DATE

AutoCAD SHX Text
P:\Clients\964 City of Sandy\50-20-01 WWTP Cond Assmnt\CAD\Production\964-50-20-01-G001.dwg 2/5/2021 4:21 PM sbarber 2/5/2021 4:21 PM sbarber2/5/2021 4:21 PM sbarber sbarbersbarber

AutoCAD SHX Text
PVM

AutoCAD SHX Text
XX

AutoCAD SHX Text
NOT FOR CONSTRUCTION

AutoCAD SHX Text
WJS

AutoCAD SHX Text
1

AutoCAD SHX Text
NONE

AutoCAD SHX Text
SMB

AutoCAD SHX Text
VICINITY MAP

AutoCAD SHX Text
DRAWINGS FOR THE CONSTRUCTION OF CITY OF SANDY WASTE WATER TREATMENT FACILITY IMPROVEMENTS FEBRUARY 2021

AutoCAD SHX Text
N

AutoCAD SHX Text
LOCATION MAP

AutoCAD SHX Text
N


A I B I C I D I E I F I G I H I I I J I K I L I M I N I O I P
) CITY OF S WASTEW SIGN C )
DESIGN POPULATION 11,100 SECONDARY CLARIFIER (2) DIAMETER 54’ —-0" WAS SLUDGE STORAGE VOLUME 90,000 GALLONS
SIDEWATER DEPTH 15'=0" SIDE WATER DEPTH 15'=0"
DESIGN LOADINGS MAXIMUM MONTHLY DRY WEATHER FLOW (MMDWF) 1.25 MGD OVERFLOW AT MMDWF (1) 560 GPD/SF DECANT PUMP TYPE SUBMERSIBLE
] MAXIMUM MONTHLY WET WEATHER FLOW (MMWWF) 1.85 MGD OVERFLOW AT MAX DAY (2) 900 GPD/SF CAPACITY 50 GPM —
PEAK DAY FLOW 3.7 MGD OVERFLOW AT P.I.F. (2) 1500 GPD /SF MOTOR 0.6 HP
PEAK INSTANTANEOUS FLOW 6.5 MGD WEIR LOADING AT MMDWF (1) 4600 GPD/LF AERATION CAPACITY 800 CFM
BOD 5 2,220 LBS/DAY WEIR LOADING AT MMDWF (1) 7300 GPD/LF STORAGE AT DESIGN 15,000 GPD WITH DECANT 12 DAYS
SUSPENDED SOLIDS 2,330 LBS/DAY WIER LOADING AT P.LF. (2) 12,800 GPD/LF
9 R.A.S. PUMP TYPE SCREW CENTRIFUGAL SLUDGE THICKENING/ THICKENING GRAVITY 9
GRIT REMOVAL TYPE VORTEX CONTROLLER VARIABLE FREQUENCY DRIVE STABILIZING STABILIZATION PROCESS LIME TREATMENT
CAPACITY, EACH 600 GPM
MAX FLOW 7.0 MGD VAN ONSs 0 Cry LIME DOSAGE 0.3 LBS/LB DRY SOLIDS
iIQMSEggﬁR 7150 EEM W.A.S. PUMP TYPE DOUBLE DIAPHRAGM
CAPACITY, EACH 100 GPM
gg:fpﬁﬁ;m ; :g ’ STABILIZED SLUDGE NUMBER OF BASINS 2
VOLUME, No. 1 90,000 GAL
— SCREW CONVEYOR 1 HP EFFLUENT FILTRATION FILTER TYPE FABRIC DISK STORAGE VOLOME. No. b 180000 CAL —
NUMBER OF FILTERS 2 STORAGE AT DESIGN 4% 72 DAYS
RAW SCREENING TYPE DRUM SCREEN FILTER CAPACITY (TOTAL) 7.0 MGD TRANSFER PUMP TYPE (TOTAL 2) SCREW CENTRIFUGAL
BAR SPACING 1/4” HIGH PRESSURE WASH 300 GPM CAPACITY, EACH 400 GPM
DRIVE MOTOR 1 HP BACKWASH TO WASTE 300 GPM MOTOR 12.2 HP
SCREW COMPACTOR DEWATER 1 HP DECANT PUMP TYPE (TOTAL 2) SUBMERSIBLE
8 MAXIMUM FLOW 6.65 MGD EFFLUENT DISINFECTION TYPE— WINTER FLOWS ULTRAVIOLET IRRADIATION CAPACITY, EACH 50 GPM 8
DOSAGE, MINIMUM 30,000 MICRO WATT S/SQ. CM MOTOR 0.6 HP
INFLUENT METERING PRIMARY ELEMENT 12" PARSHALL FLUME MAX FLOW CAPACITY 7.0 MGD
HYDRAULIC CAPACITY 10 MGD TYPE— SUMMER FLOW SODIUM HYDROCHLORITE PLANT EFFLUENT SUMMER IRRIGATED EFFLUENT, CBOD/TSS 25/30 MG/L
FLOW SENSOR TYPE ULTRASONIC TYPICAL DOSAGE 1-3 PPM LIMITS WINTER TICKLE CREEK EFFLUENT, CBOD/TSS 8/8 MG/L
gg“f@g m’EE FILTER / UV BASIN, EI:FEIS_(L)IEIIIIIT UPT'IE’E WINTER MASS LOAD LIMITS, MO. AVERAGE 125 LBS/DAY
T INFLUENT SAMPLER TYPE REFRIGERATED N N NH?—N LIMIT, MONTHLY AVERAGE 3.7 MG/L N
OPERATION FLOW PROPORTIONAL COMPOSITE POTABLE WATER WELL SUPPLY 20 GPM EPA RELIABILITY CLASS CLASS 1
& AERATION BASIN (2) TYPE ANOXIC SELECTOR HYDROPNEUMATIC TANK 500 GAL EFFLUENT PIPELINE SIZE (DIA.) 14”
= VOLUME TOTAL 740,000 GAL LENGTH 7,350’
8 SELECTOR ZONE 75.000 GAL PROCESS WATER PUMP TYPE (TOTAL 2) MULTI-STAGE SUBMERSIBLE SLOPE (AVERAGE) 1.50%
w7 DETENTION AT DWF, 1.0 Q RETURN 8.4 HOURS PUMP CAPACITY 50 GPM CAPACITY (GRAVITY) OUTFALL 001 4.0 MGD 7
= DETENTION AT WWF, 1.0 Q RETURN 5.1 HOURS HYDROPNEUMATIC TANK 500 GAL CAPACITY (PUMPED) OUTFALL 002 2.5 MGD
DESIGN BOD LOADING 2,200 LBS/DAY CAPACITY (OVERFLOW) OUTFALL 003 7.0 MGD
- DESIGH MLSS N 1,800—3,500 QG/L EFFLUENT IRRIGATION NUMBER OF PUMPS 3 ( W)
M~ £ /M RATIO 01 — 095 PUMPING STATION/ PUMP CAPACITY 700 GPM @ 114’
X BLOWERS (3) TYPE CENTRIFUGAL METERING DESIGN CAPACITY 1,500 GPM @ 125 EMERGENCY POWER ZE,Y}’EEF'?A%QP;EE DIESEL GEI;ESA}ISE
A— CAPACITY, EACH 1350 CFM METER ELEMENT 120" "V' NOTCH WEIR FUEL STORAGE ON—SITE 20 HOURS L
— MOTOR, EACH 100 HP
o DIFFUSER TYPE FINE BUBBLE SURGE POND/ NUMBER OF PONDS ! ALARM TELEMETRY AUTODIALER
N SUBMERSIBLE MIXERS (TOTAL 4) 4 HP EMERGENCY STORAGE VOLUME /POND 2.45 MG
N INTERNAL RECYCLE PUMPS (TOTAL 4) 2800 GPM @ 12’ TDH DEPTH VARIES 5 = 9 CONTROL SYSTEM COMPUTERIZED SCADA
> UTILITY PUMPS (TOTAL 2) 1400 GPM AREA 32697 S.F.
5 OVERFLOW TO UTILITY PUMP STATION 6
N No. OF EQUALIZATION PUMPS 2
o LINER AC WITH SEAL
= SOURCE PUMP CAPACITY (FLOW EQ. PUMPS) 450 GPM
O
M
O
(@)
D
|
o
|
i HYDRAULIC PROFILE
9 m‘b“\_\”—_”—_"_ﬁ_”_"—_”—_”_ﬁ_"—_"77 & QVERFLOW 5
% ~ q STORAGE POND P ~ 520.0
| ~ - SUMMER
3 12,0 t 7 ISELI_NURSERY N
© : N B A OUTFALL 002 4
- (PUMPED) -
- AN PROCESS
e POND RETURN WAIER
E U T SYSTEM
IS
o SODIUM HYPOCHLORIDE
= * GRIT / SCREENINGS INTERNAL RECYCLE (SUNMMER) ™ 4
\
s 527.5 TO LANDFILL 4 MAX WS = 516.00 MAX WS = 513.92
O < S % : : COMPOSITE
- \\y §<f COMPOSITE 522.00 g AVG WS = 515.50 AVG "‘;5': ?II).SOI S‘AMPLER WINTER
- > SAMPLER 518.00 {LE_CRI
s | 52\7_75@5 A 1] S e oS J 4 4 52001 520.00 5 TICKLE CREEK [
% 247 INFLUENTS & ,L, ? T Rs b “A AN SIS ST N % OUTFALL 001
? X RSN IR >
<< INV. = 524.15 N x| L MLSs AR 2 /A SE g 8 Q (GRAVITY)
O I—I— .
- 524.12 503.00 o . TICKLE CREEK 519;
8 MAX WS = 525.43 DECANT 3_8 3_8 DRAIN )I\ 505'0045 ¥— OUTFALL 003
3 INFLUENT AVG WS = 524.12 % & % % £ B % S % S < EFFLUENT uv (OVERFLOW) 3
al MANHOLE RAW GRIT  PARSHALL 501.50 = & =k WAS TO . FILTRATION(2) DISINFECTION
= SCREENING REMOVAL FLUME CELL |CELL |CELL CELL RECYCLE | UTILITY RAS ?> (Winter) IRRIGATION
4@[— — —I No.l/5 No.2/6 No.3/7 No.4/8 P.S. P.S. r DRAIN N N v 7
= | | 2 2 4 o FLOW PROCESS 120° V-NOTCH |
= SCREENING | | MAX WS = 518.04 EQUALIZATION WATER WEIR
N = . ‘
| GRIT REMOVAL g I MAX WS = 519.58 PUMPS (2) PUMPS (2)
e METERING 505.25 | — | AVG WS = 519.29 SECONDARY DISINFECTION
b ® WASTE AERATION CLARIFICATION (2
>
52 AT R (; (2) WINTER-UV IRRADIATION 2
= N (2) SUMMER-CHLORINATION
o
>
= THIS LINE IS 1 INCH CITY OF SANDY 922?5&255%1
<t 1 1
© QQQ*&\Q% AT FULL SCALE WASTE WATER TREATMENT FACILITY DRAWING NUMBER
s
° . \5() IF NOT SCALE ACCORDINGLY IMPROVEMENTS G003 1
S QO (& . NONE SHEET NUMBER
O SCALE :
O Q%é)& DRAWN BY : SMB WEST ' I OST DESIGN CRITERIA & HYDRAULIC X OF XX
E ()Q DESIGNED BY : WJS W " E . CI WHERE INNOVATION MEETS ELEVATION PROFILE REVISION
PROJ. MGR. PWM. TN, [ zone REVISIONS BY | DATE arer. tngineeredad.
A I B I C I D I E I F I G I H | | | J I K I L I M | N | o) P


AutoCAD SHX Text
964-50-20-01

AutoCAD SHX Text
OF

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
DRAWING NUMBER

AutoCAD SHX Text
JOB NUMBER

AutoCAD SHX Text
IF NOT SCALE ACCORDINGLY

AutoCAD SHX Text
SCALE :

AutoCAD SHX Text
DRAWN BY :

AutoCAD SHX Text
DESIGNED BY :

AutoCAD SHX Text
PROJ. MGR. :

AutoCAD SHX Text
REVISIONS

AutoCAD SHX Text
No.

AutoCAD SHX Text
ZONE

AutoCAD SHX Text
AT FULL SCALE

AutoCAD SHX Text
THIS LINE IS 1 INCH

AutoCAD SHX Text
BY

AutoCAD SHX Text
DATE

AutoCAD SHX Text
P:\Clients\964 City of Sandy\50-20-01 WWTP Cond Assmnt\CAD\Production\964-50-20-01-G003.dwg 2/9/2021 1:17 PM sbarber 2/9/2021 1:17 PM sbarber2/9/2021 1:17 PM sbarber sbarbersbarber

AutoCAD SHX Text
PVM

AutoCAD SHX Text
XX

AutoCAD SHX Text
NOT FOR CONSTRUCTION

AutoCAD SHX Text
WJS

AutoCAD SHX Text
X

AutoCAD SHX Text
NONE

AutoCAD SHX Text
SMB


A I B I C I D I E I F I G I H I I I J I K I L I M I N I O I P
10 10
SOLIDS TREATMENT PROCESS
— SLUDGE STORAGE BASIN W.A.S. HOLDING (WASH) TANK LIQUIID SLUDGE VOLUME 9,000 GALLONS LIME STABILIZATION TYPE DRY, HYDRATED LIME —
DIAVETER O Ml FEED TANK REIGHT e (NEW) CONVEYING SYSTEM SHAFTLESS SCREW CONVEYOR
SIDE WATER DEPTH 15'=0" FEED SYSTEM VOLUMETRIC FEED
AERATION SYSTEM DIFFUSED AIR WASTE PUMP STATION PUMP TYPE (TOTAL OF 2) SUBMERSIBLE APPLICATION METHOD DUAL PADDLE MIXER
AERATION CAPACITY 800 CFM CAPACITY 250 GPM MIXER HP 5 HP
9 DIFFUSER TYPE FINE — BUBBLE MEMBRANE DISK MOTOR 3 HP LIME DOSAGE 0.3 LBS/LB DRY SOLIDS 9
LIME STORAGE @ 6.7 Cu Ft/HR 150 DAYS
CELL No.1 SLUDGE DEWATERING TYPE BELT FILTER PRESS (LIME STORAGE @ 600 LBS/HR FOR 17 HRs/ WEEK)
VOLUME 90,000 GALLONS (NEW) SIZE 1.5 METER
USE — NORMAL OPERATIONS FILTRATE STORAGE DESIGN LOADING 600—750 LBS/HR
EMERGENCY W.A.S. STORAGE CAPTURE MINIMUM 95% DEWATERED SLUDGE TYPE COVERED
— AERATION SYSTEM DIFFUSED AIR SLUDGE FEED PUMP TYPE PC POSITIVE DISPLACEMENT STORAGE (NEW) VOLUME 520 CU. YDS. [
DIFFUSER TYPE COARSE BUBBLE PUMP CAPACITY 240 GPM STORAGE CAPACITY @ 16% SOLIDS 100 DAYS
PUMP HP 15
CELL No.2 DRIVE VARIABLE FREQUENCY
VOLUME 180,000 GALLONS POLYMER FEED SYSTEM TYPE ACTIVE LIQUID @ 50% BELT FILTER PRESS SLUDGE PROCESSED @ 0.8% SOLIDS 150 GPM
USE STANDBY W.A.S. STORAGE POLYMER DOSAGE 18 LBS/TON MASS BALANCE SLUDGE PROCESSED WEEKLY @ 0.8% SOLIDS 156,000 GAL
8 AERATION SYSTEM DIFFUSED AIR SLUDGE PRESS LOADING 600 LB/HR o
DIFFUSER TYPE COARSE BUBBLE SLUDGE FLOW METER TYPE ULTRASONIC Egtmgg ggﬂ:gm EEEB WEEKLY 2 7%% %T[I
(NEW) e o DIAMETER PROCESS WATER "'60 GPM
SLUDGE TRANFER PUMPS CAPACITY 80—300 GPM
NUMBER OF PUMPS 2 (INTERCHANGEABLE BETWEEN CELLS) DEWATERED TYPE PC POSITIVE DISPLACEMENT DEWATERED SLUDGE PRODUCTION @ 16% SOLIDS 5.50 CU YD/DAY
DESIGN CAPACITY 400 GPM SLUDGE PUMP CAPACITY 20 GPM PRESSATE STORAGE OPTIONS 38.5 CU YD/WEEK
PUMP HP 12.2 HP (NEW) o VARIABLE FREQUENGY SLUDGE STORAGE BASIN No.1 90,000 GALLONS
g DECANT PUMPS SLUDGE STORAGE BASIN No.2 180,000 GALLONS
o TYPE SUBMERSIBLE
o NUMBER OF PUMPS 3 (ONE IN EACH CELL)
)= DESIGN CAPACITY 50 GPM
o 7 PUMP HP 0.6 HP 7
=
an
€@
"
~
(@)
(\I r-r—-—H——"'F"—"TFF"FTF~—~—~—~—F—"FT—F"——">—"7—"7—— -I
> ! . AR | —
N l | g .
N J | = BELT PRESS
|
(@] | |
= I_I | | l FEED PUMP POLYMER ADDITION
© , , | | - | LIME_ADDITION
<I> l ]
) | r 1 v
< O OO I | | ~ M e SLUDGE /LIME
! | I \ MIXER
| | I
! LIQUID SLUDGE | R | S \
SAMPLE FLOW
CI) LOAD-OUT r__I_ _________ _i___] METER
S (EMERGENCY) Lo y BELT NS R 5
5 LIQUID SLUDGE BYPASS TO WASTE? FILTER DEWATERED [_I
I . . . . [ ,
3 ¢ TO HEADWORKS A FEED TANK PRESS SLUDGE PUMP | O O O |
(@))
L — PROCESS WATER DEWATERED —_—
O
T > SLUDGE DEWATERED
S STORAGE SLUDGE
Y \Z
s > 0 LOAD-OUT )
- . WASTE ACTIVATED SLUDGE AN AN , DRAIN
< 7 AND SECONDARY SCUM <
O
—
= L 1 DECANT i Iy
c | PUMP | | TO AERATION BASINS [
%) o) | (TYP. OF 3) | | 7
< | | |
L FILTRATE | |
© i\ I
S | ~ALTERNATE | (/—‘l |
O | | SLUDGE TRANSFER L
. 3 1 L s Sl PUMP LOCATION WASTE RECORD DRAWING 3
= SLobeE ") == INFORMATION TO CREATE THIS RECORD DRAWING
= PUMP - PUMP WAS BASED ON INFORMATION OBTAINED FROM THE
_ (TYP. OF 2) CONTRACTOR AND/OR ON-—SITE OBSERVATIONS.
O STATION 10,/29,/2004
| = CELL No.2 CELL No.l L
N LEGEND WASH TANK
| ——
3 3 i SLUDGE STORAGE BASIN
_~
> I |
S 2 | | 2
o L
U
" PROPOSED EXISTING
o STRUCTURES STRUCTURES
>
= THIS LINE IS 1 INCH CITY OF SANDY 922?5&“;55%1
- 1 |
= QQQ*/\\Q% AT FULL SCALE WASTE WATER TREATMENT FACILITY DRAWING NUMBER
_ IF NOT SCALE ACCORDINGLY
29 A @5() IMPROVEMENTS G004 1
S O . NONE SHEET NUMBER
) SCALE :
s S S ooy SIE WEST N YOST SOLIDS PROCESS DESIGN TREATMENT | % o
- O DESIGNED BY : WJS Wat Engi d WHERE INNOVATION MEETS ELEVATION FACILITY IMPROVEMENTS EVISION
A I B I C I D I E I F I G I H | | I J I K I L I M | N | o) | P


AutoCAD SHX Text
964-50-20-01

AutoCAD SHX Text
OF

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
DRAWING NUMBER

AutoCAD SHX Text
JOB NUMBER

AutoCAD SHX Text
IF NOT SCALE ACCORDINGLY

AutoCAD SHX Text
SCALE :

AutoCAD SHX Text
DRAWN BY :

AutoCAD SHX Text
DESIGNED BY :

AutoCAD SHX Text
PROJ. MGR. :

AutoCAD SHX Text
REVISIONS

AutoCAD SHX Text
No.

AutoCAD SHX Text
ZONE

AutoCAD SHX Text
AT FULL SCALE

AutoCAD SHX Text
THIS LINE IS 1 INCH

AutoCAD SHX Text
BY

AutoCAD SHX Text
DATE

AutoCAD SHX Text
P:\Clients\964 City of Sandy\50-20-01 WWTP Cond Assmnt\CAD\Production\964-50-20-01-G004.dwg 2/9/2021 1:36 PM sbarber 2/9/2021 1:36 PM sbarber2/9/2021 1:36 PM sbarber sbarbersbarber

AutoCAD SHX Text
PVM

AutoCAD SHX Text
XX

AutoCAD SHX Text
NOT FOR CONSTRUCTION

AutoCAD SHX Text
WJS

AutoCAD SHX Text
X

AutoCAD SHX Text
NONE

AutoCAD SHX Text
SMB


P:\Clients\964 City of Sandy\50—20-01 WWTP Cond Assmnt\CAD\Production\964-50-20-01-G005.dwg 2/9/2021 1:45 PM sbarber

B D F G I J K M N O P
OVERFLOW
0 1| EQUALIZATION POND
AERATION BASIN =
T
) " o
HEADWORKS & -
RAS © %
] 8" R 8" R 2R m_‘
SCREENING GRIT REMOVAL FLOW MEASUREMENT | 8" o 8" ) 8" %5 x8 %6"’(8' % .
< b= ©
9 = 2" o o ROM_SLUDGE SUPERNATANT L|J éLTJ g
O ® 5 B & & "o b
NFLOENT CELL NO. 1 ] CELL NO. 2 CELL NO. 3 - X
— ne P ] 24" - BYP 0" B
N |_ h L | . : ) W RS [__UTILITY PUMP STATION _ | v
sTarF J MIXER 4HP, & CELL NO. 4
. TYP. OF 4 o ' 6"
o a VENT 12" PARSHALL 2 % 11076
P P FLUME o
J— e P o O OVERFLOW
\V 0 0| L 4 8"
oRer | b —1% .} 970-486 GPU-® 15222 F5 TOH D
iy 2 % _:' z 5 HP, EACH g, —m—‘
8 - CONCENTRATOR & 3 _ s g §$ L | 20
= = E
: : y 9 - = |
\6./ é "\‘, 1 O'I'ALD‘I ALP _I_' 20 ML sy
FROM WASTE I { I, NE -
” PUMP_STATION  4»cyy % % \ ﬁ N 86" g
B (=)} @ o o -{ I 8" o
CONVEYOR T = = T D g
o BE o) ) [ INTERNAL RECYCLE | .
MANUAL GRIT /SCREENINGS &r‘ ©
BAR SCREEN CONTAINER 6" p CELL NO. 8
7 % BYP A - 18"5vp S HP, EACH A FROM EQUALIZATION
CELL NO. 5 CELL NO. 6 CELL NO. 7 ] PUMPS
= ‘EE ®
T | 8"x6"
[ g O
o FROM FILTRATION
" . . . "8 an vV BASIN
of 20 o £o &p AL U:@I
8" R 8" R 8" R ® @
" . = o
6 8~ WwR 8" wwR o )
-3 -
. =
&
8"
BLOWER SYSTEM ] P |
20, ‘
20",
16%)1p
ia"xm" i "
o/ o/ SECONDARY SLUDGE PUMPING STATION
5
@ E 2 SECONDARY CLARIFICATION CAM L ]
N N 9 o 3 SCM
s
IS
ﬂ SCUM PUMP WAS PUMPING SYSTEM
' ) .2
SCM. 6" " g
o SECONDARY )
. CLARIFIER z
BLOWER NO. 1,2 & 3 © NO. 1 . D
4 100 HP, EACH © WAS PUMP NO. 1 "
100 GPM
@
20"
g WAS1 oPoU%';MNO' 2 TSOEV(\;JEI?LYIINIEY
o LIRS PR WAs 4 43 6"x4”
n 4”!3”
e RAS PUMPING SYSTEM 18%4?45%‘5 GPM
SE%%;&%Y : @ 16FT TDH
’ " n 6”)(4" »
3 —m—rm 8 ﬂ%@ <—e= *w ¥ RAS N BOMAING. BUILDING SUMP
2o - RAS PUMP_NO. |
.5 HP,
ML 0 200 — 600 GPM
iw é
& p 120 "o o4r 6" x 4 [}' " "x8" "
— RAS K 0¥ 8 x ;{—Q <—&=3 LN GRA"* N 10F 6 xa:: 8 RAS
RAS PUMP NO. 1
200 = 600" GPY TO FILTRATION
247, 24" 24" UV_BASIN
SR @
2 e 0
FROM CHLORINE o o
FEED_SYSTEM |
>
(NOT SHOWN)
THIS LINE IS 1 INCH CITY OF SANDY 922?5&“;55%1
| ]
«\Q% AT FULL SCALE WASTE WATER TREATMENT FACILITY DRAWING NUMBER
IF NOT SCALE ACCORDINGLY
: IMPROVEMENTS G005
SCALE : NONE SHEET NUMBER
ORAN B e WEST ¥ PROCESS FLOW SCHEMATIC x_oF
DESIGNED BY : WJS Wat E . d WHERE INNOVATION MEETS ELEVATION REVISION
B C | D F G | J | K | M | N | 0] P



AutoCAD SHX Text
964-50-20-01

AutoCAD SHX Text
OF

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
DRAWING NUMBER

AutoCAD SHX Text
JOB NUMBER

AutoCAD SHX Text
IF NOT SCALE ACCORDINGLY

AutoCAD SHX Text
SCALE :

AutoCAD SHX Text
DRAWN BY :

AutoCAD SHX Text
DESIGNED BY :

AutoCAD SHX Text
PROJ. MGR. :

AutoCAD SHX Text
REVISIONS

AutoCAD SHX Text
No.

AutoCAD SHX Text
ZONE

AutoCAD SHX Text
AT FULL SCALE

AutoCAD SHX Text
THIS LINE IS 1 INCH

AutoCAD SHX Text
BY

AutoCAD SHX Text
DATE

AutoCAD SHX Text
P:\Clients\964 City of Sandy\50-20-01 WWTP Cond Assmnt\CAD\Production\964-50-20-01-G005.dwg 2/9/2021 1:45 PM sbarber 2/9/2021 1:45 PM sbarber2/9/2021 1:45 PM sbarber sbarbersbarber

AutoCAD SHX Text
PVM

AutoCAD SHX Text
XX

AutoCAD SHX Text
NOT FOR CONSTRUCTION

AutoCAD SHX Text
WJS

AutoCAD SHX Text
X

AutoCAD SHX Text
NONE

AutoCAD SHX Text
SMB


| B C | D | E | F | G | H | | | J | K | L | M | N | O P
10 10
] FILTRATION/ UV BASIN _
9 [ FILTER UNITSNO.1& NO.2__ | °
FROM S%CI?EIRDSARY 4" aw o
g%b 24I:5E—E (CHANNEL) SE EQUALIZATION POND &
- @ —= WWR [
P Pa— [
% . % s
5 4"x2" 4% 2" 5 4"x2" A (NOT SHOWN)
- - T ROGEasEs |
. 3, m 5
8 1 BACKWASH PUMPS (3) @ BACKWASH PUMPS (3) (NOT SHOWN) PW U T 32" 8
3 HP, Al 3 HP Al PROCESS WATER
¢ a z B : B z Lo . FLOW METER
m m
. . . R
: - ‘ A N R B
17-\_|J M Dl e |7—{|_| mmmm M Lo e | o o o
- i i e | g, ~ | -
SLUDGE PUMP 3
- . SLUDGE ;UMP a z 3 HP A A ~ WELL 3
e F % e =f %> <y L SCREEN E
o N © S
O "
o7 247 o e FILTER EFFLUENT CHANNEL e TILTER EFFLUENT CHANNEL ] J % g % d_, 7
=
AN l s”D @
- u
O PROCESS WATER PUMP NO. 1&2 FLOW EQUALIZATION PUMP NO. 1&2
&) 50 GPM @ 100 PSI, 5 HP, EACH 450 GPM @ 20 FT TDH, 5 HP, EACH
= 12" . L4 2y B
N
g FE U.V_DISINFECTION CHANNEL FE
\
<
~ 6 J 6
o
% WASTE PUMP STATION
© BACKWASH AND DRAINAGE U.V.DISINFECTION | grriuent | METERING CHAMBER EFFLUENT PUMP STATION |
8 TO AERATION BASIN 4"FM TRANSFER STATION SAMPLER
&) Z@ 9 . —QE
‘ w {{a]
o WASTE PUMP NO. 1 WASTE PUMP NO. 2 - TR;E;B'[TTER 2
| 350 GPM @ 22 FT TDH 350 GPM @ 22 FT TDH L ~— ~— ~—
o 3 HP, z 3 HP, IE v 10"x8” -
LAMP X X 10"x8"
Q - LAUNDERS 120 DEGREE
o ® \ég‘/‘ ARRAY TN\ v-NoTCH WER I i j: Vi N 18" WINTER OVERFLOW OQIFALL" G05 5
o @ ) N\ = 2 9 DE r B
L? ‘ ! . N N ) TICKLE CREEK
< _ 147 WINTER _GRAVITY 0%1
> o UTILTY = I\ 3 ISELI NURSERY
T PUMP STATION ) . ) e | SuMMER PuMpED OJTFALL 0Q2 |
S —= D °p 6% 19De 10" pg 14210,
= ® RECLAIMED WATER PUMP NO. 1,2&3
O 700 GPM © 130 FT TDH, 30 HP, EACH
-
O
[N
ol
& 4 4
-
<C
O
/
4
(-
& I
N
@D]
<C
©
(-
o
@
3 3
all
F
=
=
o
‘ — f—
=)
o~
\
=)
O
<
> 2 2
(-
o
%)
G
O
o
O JOB NUMBER
© THIS LINE IS 1 INCH CITY OF SANDY 964-50-20-01
<t 1 1
) 1
© QQQ\&\Q% AT FULL SCALE WASTE WATER TREATMENT FACILITY DRAWING NUMBER
— IF NOT SCALE ACCORDINGLY
29 O\ IMPROVEMENTS G006 1
& @ <& SCALE - NONE SHEET NUMBER
O & DRAWN BY : SMB WE T ' I T PROCESS FLOW SCHEMATIC X OF XX
- QQ% DESIGNED BY : WJS W Engi d WHERE INNOVATION MEETS ELEVATION REVISION